
TM 9-4910-683-14&P 

T E C H N I C A L  M A N U A L

OPERATOR’S, ORGANIZATIONAL, DIRECT SUPPORT
AND GENERAL SUPPORT MAINTENANCE MANUAL

(INCLUDING REPAIR PARTS LIST)

F O R

LATHE, BRAKE

MODEL 1476

( S T A R  M A C H I N E  &  T O O L  C O M P A N Y )
( N S N  4 9 1 0 - 0 1 - 0 2 8 - 9 8 4 9 )

H E A D Q U A R T E R S ,  D E P A R T M E N T  O F  T H E  A R M Y  

S E P T E M B E R  1 9 8 1  





TM 9-4910-683-14&P

Technical Manual

No. 9-4910-683-14&P

HEADQUARTERS
DEPARTMENT OF THE ARMY

Washington, DC, 25 September 1981

Operator’s, Organizational, Direct Support

and General Support Maintenance Manual
(Including Repair Parts List)

For

LATHE, BRAKE, MODEL 1476
(NSN 4910-01-028-9849)

REPORTING ERRORS AND RECOMMENDING IMPROVEMENTS
You can help improve this manual. If you find any mistakes or if you know of a way to
improve the procedures, please let us know. Mail your letter, DA Form 2028
(Recommended Changes to Publications and Blank Forms), or DA Form 2028-2,
located in the back of this manual direct to: Commander, US Army Armament
Materiel Readiness Command, ATTN: DRSAR-MAS, Rock Island, IL 61299.
A reply will be furnished direct to you.

NOTE

This manual is published for the purpose of identifying an authorized commercial manual for the use of the
personnel to whom this lathe is issued.

Manufactured by: Star Machine & Tool Co.
201 6th Street Southeast
Minneapolis, Minnesota 55414

Procured under Contract No. DAAA09-78-C-4400

This technical manual is an authentication of the manufacturers’ commercial
literature and does not conform with the format and content specified in AR 310-3,
Military Publications. This technical manual does, however, contain available
information that is essential to the operation and maintenance of the equipment,

i



TM 9-4910-683-14&P

INSTRUCTIONS FOR REQUISITIONING PARTS

NOT IDENTIFIED BY NSN

When requisitioning parts not identified by National Stock Number, it is
mandatory that the following information be furnished the supply officer.

1 -

2 -

3 -

4 -

5 -

6 -

7 -

Manufacturer’s Federal Supply Code Number - 57127

Manufacturer’s Part Number exactly as listed herein.

Nomenclature exactly as listed herein, including dimensions, if
necessary.

Manufacturer’s Model Number - Model 1476

Manufacturer’s Serial Number (End Item)

Any other information such as Type, Frame Number, and Electrical
Characteristics, if applicable.

If DD Form 1348 is used, fill in all blocks except 4, 5, 6, and
Remarks field in accordance with AR 725-50.

Complete Form as Follows:

(a) In blocks 4, 5, 6, list manufacturer’s Federal Supply Code
Number - 57127 followed by a colon and manufacturer’s
Part Number for the repair part.

(b) Complete Remarks field as follows:
Noun: (nomenclature of repair part)
For: NSN: 4910-01-028-9849
Manufacturer: Star Machine & Tool Co.

201 6th Street Southeast
Minneapolis, MN 55414

Model: 1476
Serial : (of end item)

Any other pertinent Information such as Frame Number,
Type, Dimensions, etc.

ii



TM 9-4910-683-14&P

TABLE OF  CONTENTS

SECTION I  -  Use  and  Main tenance

I N T R O D U C T I O N

T A B L E  O F  S P E C I F I C A T I O N S

I N S T A L L A T I O N

O P E R A T I O N A L  P R O C E D U R E S
Mount ing  Discs  o r  Drums  on  Arbor
M a c h i n i n g  B r a k e  D r u m s
M a c h i n i n g  D i s c  B r a k e  R o t o r s

M A I N T E N A N C E  P R O C E D U R E S
L u b r i c a t i o n
T o o l i n g

T R O U B L E  S H O O T I N G

A D J U S T M E N T S

D I S A S S E M B L Y

SECTION II
P a r t s  L i s t
P a r t s  D r a w i n g

P a r a g r a p h

1-1

1 - 5

1-6

1 - 1 9
1-21
1 - 2 2
1-45

1-73
1-74
1-75

1-77

1-78

1-79

Page

1

1

1

2
2
3
4

5
5
5

6

7

7

8
15

i i i / ( iv  b lank)





TM 9-4910-683-14&P

SECTION I

USE AND MAINTENANCE

1 - 1 . INTRODUCTION

1 - 2 . The disc and drum brake lathe, Model 1476, is engineered to give years
of precision, trouble free performance, as well as keeping maintenance expenses at
a minimum and operating efficiency at a maximum. The few minutes required to
read this manual will assure this kind of performance.
1 - 3 . The Model 1476 Disc and Drum Brake Lathe is designed to resurface Ameri-
can and foreign car discs and drums, as well as being capable of resurfacing discs
and drums on light to heavy duty trucks.
1 - 4 . Numbers in parenthesis, as in the following paragraphs, refer to the item
numbers. (See Figure 2-1).

1 - 5 . TABLE OF SPECIFICATIONS

Refacing Method . . . . . . . . . . . . . Two sides simultaneously
Disc Capacity Range: Diameter. . . . . . . . 3" to 24 1/2"

Thickness . . . . . . . 1/8" to 2 1/4"
Drum Capacity Range: Diameter .  .  .  .  .  .  .  .  .  .  6"  to 45°

Depth . . . . . . . . . . . . . . . 9 "

Carriage Travel . . . . . . . . . . . . . . . . . . . . . . . . . 9 “
Carriage Feeds: Rough Cut . . . . . . . . . 015 " /Rev.

Finish Cut . . . . . . . . . 005’’ /Rev.
Cross Slide Travel.. . . . . . . . . . . . . . . . . . . . 7 1/4”
Cross Slide Feed: Infinitely Variable O to 3 1/2” /min.
Tool Bit Adjustment . . . . . . . . . . . . . . .001” increments
Tool Plate . . . . . . . . . . . . . . Combination Switch- O- Matic
Spindle Speeds . . . . . . . . . . . . . . . . ...30, 60, 125 RPM

Vibration Dampener (Disc) . . . . , . . . . . . . . . . . . Built-In
Boring Bar . . . . . . . . . . ., . . . . . . . . . .. Self-Indexing
Swing . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6 0 "

Dimensions . . . . , . . . . Length 28”, Width 23" Height 43 1/2"
Motor . . . . . . . . 1 HP, 115/230 V , 60 Hz., 1 Ph, 1725 R P M

Shipping Weight . . . . . . . . . . . . . . . . . . . . ...587 lbs.

1 - 6 . INSTALLATION

1 - 7 . Remove machine and all accessories from shipping container.
1 - 8 . Check all parts with packing slip to ensure all items are included.
1 - 9 . Clean all machined surfaces of the machine , accessories and adapters that
are covered with a protective coating.
1 -10 . Place machine in desired location. Level machine by removing

Tool Plate {128) and placing precision level on top of Cross Slide (102). Place
shims under base corners until machine is level and securely bolt machine to floor.
Replace Tool Plate (128).

(1)



TM 9-4910-683-14&P

1 - 1 1 . P lace  R -741  A rbo r  i n to  Sp ind le  (8 )  mak ing  su re  t ha t  t he  ma t i ng  su r faces  a re
c lean and covered wi th a l ight  f i lm of  o i l . Ro ta te  D raw  Ba r  Nu t  ( 126 )  c l ockw ise  and
t i gh ten  t o  60  f t . / l bs . o f  t o r q u e  w i t h  R - 1 5 4  O p e n  E n d  W r e n c h .

1 - 1 2 . P lace  CB-35  Too l  B i t  i n t o  Bo r i ng  Ba r  ( 146 )  and  f as ten  secu re l y  w i t h  t he  two
Squa re  Head  Se t  Sc rews  (147 ) .The too l  b i t  s lo t  in  the head of  the Bor ing Bar  (146)
i s  deep  enough  to  a l l ow  seve ra l  deg rees  ad jus tmen t  o f  t oo l  b i t  ang le .
1 - 1 3 . Loosen  Hex  Head  Cap  Sc rew  (150 )  and  ex tend  Bo r i ng  Ba r  ( 146 )  app rox ima te l y
f i ve  i nches .  T i gh ten  Hex  Head  Cap  Sc rew  (150 ) .
1 - 1 4 . P lace  CB-6  Too l  B i t  i n t o  Le f t  Ho lde r  ( 133 )  and  CB-12  Too l  B i t  i n t o  R igh t  Ho ld -
e r  ( 132 ) . T igh ten  bo th  Squa re  Head  Se t  Sc rews  (138 )  and  t he  two  Socke t  Se t  Sc rews
(139 ) .  Too l  b i t s  shou ld  be  i n  t he  same  re la t i ve  pos i t i on .  The  t oo l  b i t  s l o t s  a re  deep
enough  to  a l l ow  seve ra l  deg rees  ad jus tmen t  o f  t oo l  b i t  ang le .
1 - 1 5 . I nse r t  V ib ra t i on  Dampene r  Assemb ly  (151 )  i n t o  ho le  i n  R igh t  Ho lde r  ( 132 )  and
p lace  shank  o f  Tens ion  Sp r i ng  (155 )  aga ins t  l owes t  t h read  on  l e f t  hand  s i de  o f  Squa re

Head  Se t  Sc rew  (138 ) . R o t a t e  V i b r a t i o n  D a m p e n e r  A s s e m b l y  ( 1 5 1 )  c l o c k w i s e  u n t i l
Rod  (153 )  passes  ove r  Squa re  Head  Se t  Sc rew  (138 ) .P u s h  V i b r a t i o n  D a m p e n e r  A s s e m -
bly  (151)  down so i t  rests  on Right  Holder  (132)  against  r ight  hand s ide of  Square Set
Sc rew  (138 ) .
1 - 1 6 . D e a c t i v a t e  V i b r a t i o n  D a m p e n e r  A s s e m b l y  ( 1 5 1 )  b y  r o t a t i n g  c l o c k w i s e  1 / 8 "  t u r n
to a po in t  where the Block (152)  can be pushed down and reta ined behind the Right  Hold-
e r  ( 132 ) .

1-17. Insert two socket head screw keys into the two socket head capscrews (137) and the
long shank of the socket head screw key into the left socket setscrew (139). Leave keys
in their respective socket setscrews when machining to prevent chip accumulation in sock-
ets.

1 - 1 8 . Position Lamp (254) over Lamp Bracket (253) and plug into grounded Recepta-
cle (206). Use a standard bulb of 75 watts or less.

1 - 1 9 . OPERATIONAL PROCEDURES

1 - 2 0 . Operation of Tool Plate (128). To position Tool Plate (128) for
either drum turning or disc refacing, loosen Hex Head Cap Screw (150). Slide Boring
Bar (146) in or out, depending on desired Tool Plate (128) position. Rotate Tool Plate
(128) to desired position. It might be necessary to crank out the Cross Slide (102) to
provide clearance for the Boring Bar (146) end. When positioning Tool Plate (128) for
rotor refacing, visually align the Tool Plate (128) edge with top of End Plate (112).
1 - 2 1 . Mounting Drums and Discs on Arbor. Mount Drums or Discs on arbor using
one of the following methods which apply:

a. Tapered Bearing Equipped Hub: Select the proper Centering Cones to fit into
the inner and outer bearing cups. In certain applications where the bearing cup
is recessed deeply, it is proper for the Centering Cone to center into the hub.
Place Centering Cone for inner bearing cup on arbor, followed by hub and Cen-
tering Cone for outer bearing cup. Place R-540 Spacers on arbor, the R-745
Arbor Nut. Tighten Arbor Nut with the R-154 Open End Wrench.

b . Ball Bearing Equipped Hub: Follow instructions for tapered bearing equipped
hub .

c . Loose Drum or Disc : Select Centering Cone to fit into center of drum. Place
one R-655 Face Plate on R-741 Arbor followed by the R-675 Spring and Center-
ing Cone. Place drum or disc on Arbor over Centering Cone and push drum
up to pads of R-655 Face Plate. Place other R-655 Face Plate on Arbor and
push against drum or disc. Place R-540 Spacers on Arbor so that the two
Face Plates can hold the drum or disc secure when the Arbor Nut is tightened.

(2)



TM 9-4910-683-14&P

Make sure that  the Face Plate Pads are r id ing on a smooth c lean sur face of
t he  d rum. I f  burrs ex is t  around the edges of  the bol t  holes,  p lace the notches
of  the Face Plate over  the burrs. This wi l l  he lp as sure prec ise machin ing.
No te :  On  excep t i ona l l y  sma l l  d rums  and  d i scs ,  i t  i s  some t imes  necessa ry
that  on ly  one Face Plate be used, in  order  for  Tool  B i t  to  have suf f ic ient  work-
i n g  c l e a r a n c e .

d . Tape red  Hub :  Se lec t  t he  p rope r  Cen te r i ng  Cones  t o  f i t  i n t o  hub .  On  some
hubs the Center ing Cones go in  only  about  1/16 of  an inch.  P lace Center ing
Cones for  ins ide of  tapered hub onto Arbor , fo l lowed by the drum and outs ide
Tape red  Cone . Place addi t ional  R-540 Spacers onto Arbor  so that  when the
Arbor  Nut  is  t ightened,  the two Center ing Cones are drawn t ight ly  against  the
tapered hub.

1 - 2 2 . Machin ing Brake Drums:  Mount  drum on Arbor  us ing one of  the methods that
i s  desc r i bed  i n  Pa rag raph  1 -21 . P lace  B rake  D rum S i l enc i ng  Band  SB-10  a round  d rum
and apply  enough tens ion so that  the drum is  snugly  wrapped. On  passenge r  ca r  d rums ,
the Brake Drum Si lenc ing Band should be pos i t ioned a long the edge of  the open s ide of
t he  d rum.
1 - 2 3 . The Bor ing Bar  (146) ,  Tool  P la te  (128) ,  and Cross Sl ide (102) ,  should be ad just -
ed so that  the Tool  Bi t  can be p laced in to the rear  of  the drum wi thout  in ter ference.
These adjustments depend on d iameter  and depth of  the drum. The Bor ing Bar  (146)
can be s l id  in  and out  o f  the Tool  P la te  (128)  by loosening the Cap Screw (150) .  The
Tool  P la te (128)  can be ro tated by loosening Cap Screw (150) ,  and the Cross Sl ide (102)
can be moved in or out by rotating Handle (118).
1 - 2 4 . The spindle speed is  se lected by the fo l lowing procedure:  Swi tch of f  Motor  (208)
at  Swi tch (201) .
1 - 2 5 . Loosen Hand Knob (236)  on s ide of  base and g ive i t  two fu l l  turns counterc lock-
w i s e .
1 -26 . Raise Hand Knob (236)  to  h ighest  pos i t ion and re t ighten Hand Knob.
1 - 2 7 . Loosen c lasp on s ide of  Guard (239)  and swing open Back Guard (241) .  Move V
Bel t  (500154)  to  proper  grooves in  Step Pul leys (29)  and (224) .
1 - 2 8 . Loosen Hand Knob (236)  and lower  to  or ig ina l  pos i t ion.
1 - 2 9 . Ret ighten Hand Knob (236)  f i rmly  us ing moderate downward pressure.
1 -30 . C lose  Back  Gua rd  (241 )  and  secu re  c l asp .
1 - 3 1 . Turn machine on at  Swi tch (201) .
1 - 3 2 . By  ro ta t i ng  Handwhee l  ( 243 )  c l ockw i se  and  Hand le  ( 118 )  coun te r c l ockw ise ,  pos i -
t i on  Too l  B i t  aga ins t  d rum su r face  1 /2  i nch  f r om ou te r  edge .  Engage  Sh i f t e r  Leve r
Assembly (71)  to  the rough cut  posi t ion in  order  to  remove the outer  r idge.  I f  outer
r i dge  i s  abno rma l l y  h i gh ,  two  o r  mo re  passes  may  be  necessa ry .
1 - 3 3 . Br ing Tool  B i t  to  rear  o f  drum by turn ing Handwheel  (243)  c lockwise and remove
inne r  r i dge .
1 - 3 4 . Set  Tool  B i t  to  des i red depth of  cut  and t ighten Thumb Screw (100)  to  lock Cross
S l i de  (102 ) . Dep th  o f  cu t  i s  se t  by  ro ta t i ng  Hand le  (118 )  coun te rc l ockw ise .  A  t yp i ca l
r o u g h  c u t  i s  . 0 0 6 °  t o  . 0 1 0 ”  d e e p . Each graduat ion on the Graduated Col lar  (115)  repre-
sen t s  . 001 ” .
1 - 3 5 . Place the Shi f ter  Lever  Assembly to  the Rough Cut  pos i t ion.
1 - 3 6 . When  the  Too l  B i t  l eaves  t he  d rum,  move  the  Sh i f t e r  Leve r  Assemb ly  t o  t he
neu t ra l  pos i t i on .  I f  t he  d rum does  no t  c l ean  up ,  r epea t  t he  above  p rocedu res .
1 - 3 7 . Note Rough Cut  Set t ing on Graduated Col lar  (115) ,  loosen Thumb Screw (100)
and rotate Handle (118) clockwise .015".
1-38. Rotate Handwheel  (243)  unt i l  Tool  B i t  reaches back of  drum.
1-39. Ro ta te  Hand le  ( 118 )  coun te r c l ockw ise  and  se t  Too l  B i t  . 003 ”  deepe r  t han  rough
cu t  se t t i ng .

(3)



TM 9-4910-683-14&P

1-40. T i g h t e n  T h u m b s c r e w  ( 1 0 0 )  t o  l o c k  C r o s s  S l i d e  ( 1 0 2 ) .
1-41. Engage the  Shi f ter  Lever  Assembly  (71)  to  the  Finish  Cut  pos i t ion.
1-42. When Tool  Bi t  leaves  the  drum,  the  drum should have  an accurate  and smooth
f i n i s h .
1-43. Place  Shif ter  Lever  Assembly (71)  in  the  neutral  pos i t ion and turn off  Switch
( 2 0 1 ) .
1-44. T h e  a b o v e  p r o c e d u r e s  a r e  f o r  i n s t r u c t i o n  p u r p o s e s  a n d  a r e  n o t  n e c e s s a r i l y
c o r r e c t  f o r  a l l  c a s e s . D r u m  c o n d i t i o n  d e t e r m i n e s  t h e  p r o p e r  d e p t h  o f  c u t ,  c a r r i a g e
f e e d ,  a n d  s p i n d l e  R P M . A s  t h e  o p e r a t o r  g a i n s  e x p e r i e n c e  w i t h  h i s  m a c h i n e ,  h e  w i l l
b e  a b l e  t o  m a k e  t h e  p r o p e r  s e t t i n g s  f o r  m a x i m u m  p e r f o r m a n c e , e f f i c i e n c y  a n d
a c c u r a c y .
1-45. M a c h i n i n g  D i s c  B r a k e  R o t o r s . R o t a t e  c r o s s  s l i d e  c r a n k  H a n d l e  ( 1 1 8 )  c o u n t e r -
c l o c k w i s e  t o  p o s i t i o n  T o o l  P l a t e  ( 1 2 8 )  a w a y  f r o m  a r b o r  s o  s u f f i c i e n t  c l e a r a n c e  i s
provided when mount ing  rotor .
1-46. Mount rotor on Arbor using one of the methods that is described in Paragraph 1-21.
1-47. Posi t ion  Tool  Plate  (128)  notch  over  rotor  by  rotat ing  Handwheel  (243) ,  Handle
(118) ,  and Graduated Dials  (144)  unt i l  the  Tool  Bi t  cutt ing  t ips  are  approximate ly  1 /2”
past  rust  r idge  on outs ide  edge  of  rotor .
1-48. Tighten Thumb Screw (101)  to  lock  Apron (92) .
1-49. Select low spindle RPM for rough cut as described in Paragraph 1-24 through 1-30.
1-50. Loosen the  two Sot .  Hd.  Cap Screws (137)  and ret ighten to  a  point  where  a
s l ight  drag i s  fe l t  when adjust ing  Graduated Dials  (144) .  This  drag i s  caused by the
Sot .  Hd.  Cap Screws (137)  mainta ining  pressure  against  the  Holders  (133)  and (132) .
Always  mainta in  th is  drag  when adjust ing  Tool  Bi ts  for  depth  of  cut .  Rotate  both  Grad-
uated Dials  (144)  c lockwise  unt i l  Tool  Bi ts  contact  rotor .
1-51. P o s i t i o n  V i b r a t i o n  D a m p e n e r  A s s e m b l y  ( 1 5 1 )  a g a i n s t  r o t o r .  T i g h t e n  S o t .  H d .
C a p  S c r e w s  ( 1 3 7 ) .
1 -52 . R o t a t e  H a n d l e  ( 1 1 8 )  c o u n t e r c l o c k w i s e  u n t i l  r u s t  r i d g e  i s  r e m o v e d .
1-53 . Rotate  Handle  (118)  c lockwise  unt i l  Tool  Bi ts  have  removed inner  rust  r idge .
T h e n  p o s i t i o n  H a n d l e  ( 1 1 8 )  i n  a  v e r t i c a l  p o s i t i o n .  C A U T I O N :  B e  s u r e  V i b r a t i o n
Dampener  Assembly  (151)  does  not  catch on edge  of  rotor  when cranking in  Tool  Bi ts .
1-54.
w i s e
1-55 .
(112)
1-56.
1-57.
1-58.

Loosen Sot .  Hd.  Cap Screws  (137)  and rotate  both  Graduated Dia ls  (144)  c loc
005” and ret ighten  Sot .  Hd.  Cap Screws  (137) .

Mount  Drive  Unit  Assembly  by  plac ing  Drive  Unit  Mount  (156)  p in  into  Plate
r e c e p t a c l e .

Insert  Cord and Plug  (172)  into  grounded Receptac le  (206)  in  back of  Cabinet
Switch on Drive  Unit  at  Switch (173) .
Place  Feed Control  Handle  in  the  middle  of  the  Rough Cut  Range  (188) .  See

k-

(195).

locking instruct ions  on end of  Feed Control  Handle  Knob.  Swing Drive  Unit  c lockwise
unt i l  Coupl ing  (183)  contacts  Handle  (118) . When the  Coupl ing  (183)  notch a l igns  and

connects  with  Handle  (118) ,  pul l  the  Feed Control  Handle  to  the  neutral  pos i t ion. P l a c e

latch  hook over  Spring  Pin  (114)  and secure  latch .
1-59.
1-60.
s w i t c h
1-61.
1-62.
1-63.
1-64.
S o c k e t
1-65.

Place  Feed Control  Handle  in  middle  of  the  Rough Cut  Range  (188) .
When Tool  Bi ts  leave  rotor ,  pul l  Feed Control  Handle  to  the  neutral  pos i t ion and
off lathe at Switch (201).
Disengage  latch from Spring Pin  (114)  and swing Drive  Unit  counterc lockwise .
D e a c t i v a t e  V i b r a t i o n  D a m p e n e r  A s s e m b l y  ( 1 5 1 ) .
If rotor braking surface is not cleaned up, repeat steps 1-54 through 1-62.
Rotate  Handle  (118)  to  pos i t ion Tool  Bi ts  at  beginning of  previous  cut  and loosen
Head Cap Screws  (137) .
P l a c e  V i b r a t i o n  D a m p e n e r  A s s e m b l y  ( 1 5 1 )  a g a i n s t  r o t o r .

(4)



1-66. Switch on lathe at  Switch (201).
1-67. Rota te  Graduated  D ia ls  (144)  c lockw ise  .003”  and  t igh ten
(137) .
1-68. Repeat  s teps  1 -58  and  then  p lace  Feed Cont ro l  Hand le  in

TM 9-4910-683-14&P

Sot .  H d .  C a p .  S c r e w s

the top half of the
Finish Cut Range (188).
1-69. When the  Too l  B i t s  leave  the  ro to r ,  the  ro to r  shou ld  have  a  smooth  and  accu-
rate finish.
1-70. Switch of f  Dr ive Uni t  at  Switch (173).
1-71. Switch of f  lathe at  Switch (201).
1-72. The  above  p rocedure  i s  fo r  i ns t ruc t ion  purposes  and  i s  no t  necessar i l y  co r rec t
in  a l l  cases . Roto r  cond i t ion  de te rmines  p roper  dep th  o f  cu t ,  sp ind le  RPM and c ross
s l ide  feed . As  the  opera to r  ga ins  exper ience  w i th  h is  mach ine ,  he  w i l l  be  ab le  to  make
t h e  p r o p e r  s e t t i n g s  f o r  m a x i m u m  p e r f o r m a n c e ,  e f f i c i e n c y  a n d  a c c u r a c y .

1-73.

1-74.
a .

b,

c.

d.

e .

f.

1 - 7 5

M A I N T E N A N C E  P R O C E D U R E S

L u b r i c a t i o n
Main bear ings (3)  and (4) . Apply a few drops of SAE #10 oil in both Head Oilers
(5) dai ly.
Lead Screw (86) and Lead Screw Nut (88).Apply a few drops of SAE #10 oil
dai ly in Oi ler  (84).
Cross  S l ide  (102) . Apply a few drops of  SAE #10 oi l  on Cross Sl ide Screw (106)
and  be tween Gradua ted  Co l la r  (115)  and  P la te  (112)  da i l y .

G e a r  Box. Maintain the oi l  level in the
SAE #90 gear o i l . Add oi l  by removing
f i l l  h igher than top of  o i l  Window (33).
remov ing  Dra in  P lug  (7 ) .

center of  End Oi l  Window (33) with
Vented Plug (6) . CAUTION:  Do  no t

Drain oi l  every 500 running hours by

Apron  Ways .  Move  Apron  (92)  to  ex t reme ou t  pos i t i on ,  w ipe  away  a l l  d i r t  o r
cu t t ing  par t i c les  and  app ly  severa l  d rops  o f  SAE #10  o i l  to  a l l  exposed  sur faces
of the dovetai l  ways. Move Apron (92) in opposi te d i rect ion and repeat above
p r o c e d u r e s .  P e r f o r m  w e e k l y .
Cross  S l ide  Ways . Back out Cross Sl ide (102) to extreme out posi t ion and wipe
the dovetai l  surface clean and apply SAE #10 oi l  weekly.
Wipe machine free of  dust and cutt ing part ic les with oi l  rag dai ly.
T o o l i n g . The  CB-6  and  CB-12  Too l  B i t s  have  d isposab le  cu t t ing  t ips .  Loosen

the  s lo t ted  sc rew and  ro ta te  to  the  nex t  cu t t ing  edge when necessary .  When a l l  th ree
edges  a re  worn ,  f l i p  cu t t i ng  t i p  over  and  repea t  p rocedure  on  nex t  th ree  cu t t ing  edges .
When a l l  edges  a re  worn , d iscard  cu t t ing  t ips  and  rep lace .
1-76. The CB-35 Tool Bi t  has a carbide cutt ing t ip that is sharpened to a 1/32 inch
rad ius  w i th  a  6  degree  c learance  ang le .

(5)



TM 9-4910-683-14&P

1-77.

a .

b .

c .

d .

e .

TROUBLESHOOTING

P r o b l e m :  D r u m  o r  d i s c  c h a t t e r .

R e a s o n :
-  W r o n g  a d a p t e r s .

- Dull Tool Bit.

-  F a i l u r e  t o  u s e  d r u m  S i l e n c i n g  B a n d  S B - 1 0  o r  d i s c  D a m p e n e r  A s s e m b l y  ( 1 5 1 ) .

-  I m p r o p e r  u s e  o f  d r u m  S i l e n c i n g  B a n d  S B - 1 0 .

-  I n c o r r e c t  s p i n d l e  s p e e d .

-  A r e a s  t o  b e  c h e c k e d  f o r  t i g h t n e s s .

(1) T o o l  B i t .
(2) T o o l  B i t  H o l d e r s  ( 1 3 2  &  1 3 3 ) .
(3) B o r i n g  B a r  ( 1 4 6 ) .

(4) C r o s s  S l i d e  G i b  ( 1 0 3 ) .  T o  a d j u s t ,  s e e  P a r a g r a p h  l - 7 8 b .
( 5 ) A p r o n  G i b  ( 9 4 ) .  T o  a d j u s t ,  s e e  P a r a g r a p h  1 - 7 8 a .
(6) A r b o r .

(7) A r b o r  N u t .

(8) T o o l  P l a t e  ( 1 2 8 ) .

(9) C r o s s  S l i d e  T h u m b  S c r e w  ( 1 0 0 ) ,  w h e n  m a c h i n i n g  d r u m s .

( 1 0 )  A p r o n  T h u m b  S c r e w  ( 1 0 1 )  w h e n  m a c h i n i n g  d i s c s .

( 1 1 )  D r u m  t o  h u b  m o u n t i n g .

( 1 2 )  E x c e s s i v e  s p i n d l e  t o  b e a r i n g  c l e a r a n c e  ( s i d e p l a y ) .

( 1 3 )  S p i n d l e  e n d  p l a y .
P r o b l e m :  A r b o r  r u n o u t  ( w o b b l e ) .

R e a s o n :

-  W i t h o u t  m o u n t e d  d r u m .

(1) D i r t  b e t w e e n  a r b o r  t a p e r  a n d  S p i n d l e  ( 8 )  t a p e r .

(2) B e n t  a r b o r .

-  W i t h  m o u n t e d  d r u m .

(1) D i r t  b e t w e e n  a d a p t e r  a n d  b e a r i n g  c u p .

(2) D i r t  o r  b u r r  b e t w e e n  f a c e p l a t e  a n d  d r u m .

(3) D i r t  b e t w e e n  s p a c e r  a n d  a d a p t e r .
(4) B e a r i n g  c u p s  n o t  s e a t e d  i n  h u b .

P r o b l e m : C r o s s  S l i d e  S c r e w  ( 1 0 6 )  b i n d i n g .

R e a s o n :

-  D o v e t a i l  w a y s  d i r t y .

- End Plate (112) misalined.
-  G i b  S c r e w s  ( 1 0 4 )  t o o  t i g h t .  T o  a d j u s t ,  s e e  P a r a g r a p h  1 - 7 8 b .
-  N e e d s  l u b r i c a t i o n .

P r o b l e m :  M a c h i n e s  d r u m  e c c e n t r i c a l l y .

R e a s o n :
-  D r u m  m o u n t e d  i m p r o p e r l y .

-  Bent  hub  or  d rum.
-  W r o n g  a d a p t e r s  b e i n g  u s e d .

-  D e f e c t i v e  a d a p t e r .

P r o b l e m : A r b o r  c a n n o t  b e  t i g h t e n e d  i n t o  S p i n d l e  ( 8 ) .
R e a s o n :

-  T h r e a d s  d i r t y .

-  T h r e a d s  d a m a g e d .

(6)



f .

g .

h .

i .

k .

l .

1 - 7 8 .

a .

b .

c .

1 - 7 9 .

TM 9-4910-683-14&P
P r o b l e m : G r a d u a t e d  D i a l  ( 1 4 4 )  d o e s  n o t  s t a y  i n  a d j u s t m e n t .

R e a s o n :

S o t .  S e t  S c r e w  ( 1 4 3 )  l o c a t e d  i n  f r o n t  o f  D i a l  B l o c k  ( 1 4 0 )  n e e d s  t i g h t e n i n g .

P r o b l e m :  U n a b l e  t o  s e t  m a c h i n e  f o r  s m a l l  d i a m e t e r  d r u m s .

R e a s o n :

B o r i n g  B a r  ( 1 4 6 )  p o s i t i o n e d  i m p r o p e r l y .

F a i l u r e  t o  u s e  R - 5 4 0  s p a c e r s  t o  p o s i t i o n  d r u m  a w a y  f r o m  H o u s i n g  ( 2 ) .

P r o b l e m :  P o w e r  l o s s .

R e a s o n :

L o w  v o l t a g e .

S p i n d l e  R P M  t o o  f a s t  f o r  d e p t h  o f  c u t .
Worn belts (223), (227).

T o o l  B i t  s e t  t o o  d e e p .

D u l l  T o o l  B i t ,

I n s u f f i c i e n t  l u b r i c a t i o n  i n  H o u s i n g  A s s e m b l y  ( 1 )  g e a r  c a s e .

S p i n d l e  B e a r i n g s  ( 3  &  4 )  d r y .

D e f e c t i v e  m o t o r .
P r o b l e m : M a c h i n e  s h u t s  o f f  d u r i n g  o p e r a t i o n .

R e a s o n :

A u t o m a t i c  T h e r m a l  O v e r l o a d  P r o t e c t o r  c u t s  o f f  b e c a u s e  m a c h i n e  i s  o v e r w o r k e d .

S h u t  o f f  S w i t c h  ( 2 0 1 )  a n d  l e t  M o t o r  ( 2 0 8 )  c o o l  f o r  6  m i n u t e s  b e f o r e  r e s t a r t i n g .

F u z e  b l o w n .
P r o b l e m :  M a c h i n e  w i l l  n o t  s t a r t .

R e a s o n :

Fuze  b lown.
D e f e c t i v e  S w i t c h  ( 2 0 1 ) .

P r o b l e m :  F e e d  C o n t r o l  i n o p e r a t i v e .

R e a s o n :

F e e d  G e a r  S p r i n g  P i n  ( 9 1 )  s h e a r e d .

D r i v e  C h a i n  ( 6 1 )  b r o k e n .

L e a d  S c r e w  N u t  ( 8 8 )  s t r i p p e d .

P r o b l e m :  C a n n o t  e n g a g e  L e v e r  ( 7 1 ) .

R e a s o n :

C u t  o f f  B r a c k e t  ( 9 7 )  h a s  d i s e n g a g e d  f e e d . R o t a t e  H a n d w h e e l  ( 2 4 3 )  c l o c k w i s e  u n t i l

C u t  o f f  B r a c k e t  ( 9 7 )  h a s  a d e q u a t e l y  c l e a r e d  L e v e r  ( 7 1 ) .

A D J U S T M E N T S

A p r o n  G i b  ( 9 4 )  a d j u s t m e n t .  L o o s e n  J a m  N u t s  ( 9 6 ) .  T i g h t e n  s e t  s c r e w s  ( 9 5 )
u n t i l  A p r o n  l o o s e n e s s  i s  t a k e n  u p . T i g h t e n  J a m  N u t s  ( 9 6 ) .

C r o s s  S l i d e  G i b  ( 1 0 3 )  a d j u s t m e n t .  L o o s e n  J a m  N u t  ( 1 0 5 ) .  T i g h t e n  G i b  S c r e w s

( 1 0 4 )  u n t i l  C r o s s  S l i d e  ( 1 0 2 )  l o o s e n e s s  i s  t a k e n  u p .  T i g h t e n  J a m  N u t s  ( 1 0 5 ) .

V  B e l t  ( 2 2 3 ) . L o o s e n  t h e  f o u r  H e x .  H d .  C a p  S c r e w s  ( 2 1 0 ) ,  s l i d e  m o t o r  u n t i l

p r o p e r  b e l t  t e n s i o n  i s  a t t a i n e d  a n d  t i g h t e n  t h e  f o u r  H e x .  H d .  C a p  S c r e w s .

D I S A S S E M B L Y

1 - 8 0 . R e m o v e  A r b o r  b y  r o t a t i n g

W r e n c h  R - 1 5 4  u n t i l  A r b o r  b r e a k s

D r a w  B a r  N u t  ( 1 2 6 )  c o u n t e r c l o c k w i s e  w i t h  O p e n  E n d

f r e e  o f  S p i n d l e .

( 7 )



SECTION II TM 9-4910-683-14&P

PARTS LIST FOR MODEL 1476 DISC AND DRUM BRAKE LATHE
QUAN. QUAN.

ITEM ASSY PART DESCRIPTION PER PER
NO. NO. NO. ASSY MACH.

1. 100459 HOUSING ASSEMBLY 1
2. 300119 HOUSING 1 1
3. 150005 BEARING, MAIN FRONT 1 1
4. 150006 BEARING, MAIN REAR 1 1

END HOUSING ASSEMBLY
5. 230015 OILER, HEAD 2 2
6 230084 PLUG, VENTED 1 1
7. PLUG, DRAIN, 1/4 - 18 SQ. HD. 1 1
8. 600101 SPINDLE 1 1
9. SCREW, SET, SOC., 1/4 - 20 X 5/16 1 3
10. 990024 RING, O 1 1
11. 650006 SPACER, SPINDLE 1 1
12. 500134 GEAR, WORM 1 1
13. 350001 KEY, GEAR 1 2
14. 990013 WASHER, LOCK 1 1
15. 700005 NUT 1 1
16. 150012 CUP, BEARING 1 2
17. 100145 SHAFT ASSEMBLY 1
18. 600100 SHAFT, DRIVE 1 1
19. 500006 WORM 1 1
20. 350003 KEY, SHAFT, DRIVE 1 1
21. 150007 CONE, BEARING 2 2

END SHAFT ASSEMBLY
22. 100029 BEARING RETAINER ASSEMBLY 1
23. 300008 RETAINER, BEARING 1 1
24 250002 SEAL, OIL 1 1
25. 150012 CUP, BEARING 1 2

END BEARING RETAINER ASSEMBLY
26. 250029 SHIM, .010" 2 2
27. 250030 SHIM, .005" 1 1
28. SCREW, CAP, SOC. HD., 1/4 - 20 X 3/4 4 10
29. 500155 PULLEY, STEP 1 2
30. SCREW, SET, SOC., 5/16 - 18 X 3/8 1 3
31. 350036 KEY, PULLEY 1 2
32. 990021 PLUG 1 1
33. 990019 WINDOW, OIL 1 1
34. 250001 GASKET, COVER 1 1
35. 100136 COVER ASSEMBLY 1
36. 170116 COVER, HOUSING 1 1
37. 250003 SEAL 1 1

END COVER ASSEMBLY
38. SCREW, CAP, SOC. HD., 1/4 - 20 X 3/4 6 10
39. 500004 SPROCKET, DRIVE 1 1
40. 650005 SPACER, STEEL 2 2
41. WASHER, FLAT, 9/32 I.D. X 5/8 O.D. 2 3

(8)



PARTS LIST FOR MODEL 1476 DISC AND DRUM BRAKE LATHE TM 9-4910-683-14&P

QUAN. QUAN.
ITEM ASSY PART DESCRIPTION PER PER
NO. NO. NO. ASSY MACH.

42. WASHER, LOCK, 1/4 MED. 2 12
43. SCREW, CAP, SOC. HD., 1/4 - 20 X 1 1/4 2 6
44. 100050 CHAIN TIGHTENER ASSEMBLY 1
45. 130107 PLATE 1 1
46. 500002 SPROCKET 1 1
47. 150002 BUSHING 1 1
48. WASHER, FLAT, 9/32 I.D. X 5/8 O.D. 1 3

END CHAIN TIGHTENER ASSEMBLY
49. 100362 CHAIN TIGHTENER PIN ASSEMBLY 1
50. 450354 PIN, BAR, TIGHTENER, CHAIN 1 1
51. 650230 RETAINING RING 1 1

END CHAIN TIGHTENER PIN ASSEMBLY
52 600003 SHAFT 1 1
53. 650011 RETAINING RING 2 2
54. 100040 SPROCKET & GEAR ASSEMBLY 1
55. 500009 SPROCKET 1 1
56. 500007 GEAR 1 1
57. STUD, RD. HD., #10 X 1/2 3 3
58. 500008 GEAR 1 1
59. 450040 SPRING PIN 2 3
60. 150008 BUSHING 2 4

END SPROCKET & GEAR ASSEMBLY
61. 500158 CHAIN 1 1
62. 600004 SHAFT 1 1
63. 100048 INTERMEDIATE GEAR ASSEMBLY 1
64. 500021 GEAR 1 1
65. 500022 GEAR 1 1
66. 150008 BUSHING 2 4
67. 450040 SPRING PIN 1 3

END INTERMEDIATE GEAR ASSEMBLY
68. 150079 BALL 1 1
69. 750102 SPRING 1 1
70. SCREW, SET, SOC., 1/4 - 20 X 3/16 1 1
71. 100342 SHIFTER LEVER ASSEMBLY 1
72. 370094 LEVER 1 1
73. 450038 PIN 1 1

END SHIFTER LEVER ASSEMBLY
74. 130434 BRACKET, SHIFTER 1 1
75. SCREW, CAP, SOC. HD., 1/4 - 20 X 7/8 1 1
76. WASHER, LOCK, 1/4 MED. 1 12
77. NUT, JAM, HEX., 1/4 - 20 1 9
78. WASHER, LOCK, 1/4 MED. 2 12
79. SCREW, CAP, SOC. HD., 1/4 - 20 X 5/8 2 3
80. 370013 KNOB 1 1

(9)



PARTS LIST FOR MODEL 1476 DISC AND DRUM BRAKE LATHE TM 9-4910-683-14&P

QUAN. QUAN.
ITEM ASSY PART DESCRIPTION PER PER
NO. NO. NO. ASSY MACH.

81. 150013 COLLAR 1 1
82. 650209 SPACER, BUSHING 1 1
83. 150010 BUSHING, FLANGED 2 2
84. 230017 OILER 1 1
85. 250071 SEAL, DUST 1 1
86. 700249 SCREW, LEAD 1 1
87. 650319 RETAINING RING 1 1
88. 700006 NUT, SCREW, LEAD 1 1
89. 650008 SPACER 1 1
90. 500010 GEAR 1 1
91. 450042 SPRING PIN 1 1
92. 300117 APRON 1 1
93. NUT, JAM, HEX., 1/2 - 13 1 1
94. 130381 GIB 1 1
95. 700242 SCREW, GIB 3 3
96. NUT, JAM, HEX., 1/4 - 20 3 9
97. 370073 BRACKET, CUT OFF 1 1
98. 700256 SCREW, BRACKET 2 2
99. 990140 PLUG, NYLON 1 3
100. SCREW, THUMB, 1/4 - 20 X 1 1/2 1 1
101. 700015 SCREW, THUMB 1 1
102. 300118 CROSS SLIDE 1 1
103. 130536 GIB 1 1
104. 700199 SCREW, GIB 5 5
105. NUT, JAM, HEX., 1/4 - 20 5 9
106. 700287 SCREW, CROSS SLIDE 1 1
107. 650337 WASHER 1 1
108. WASHER, LOCK, 1/4 MED. 1 12
109. SCREW, CAP, SOC. HD., 1/4 - 20 X 5/8 1 3
110. 150087 BEARING, THRUST 2 2
111. 150088 RACE, THRUST 4 4
112. 100441 END PLATE WELDMENT 1 1
113. SCREW, CAP, SOC. HD., 1/4 - 20 X 1/2 4 6
114. 450060 SPRING PIN 1 1
115. 650250 COLLAR, GRADUATED 1 1
116. 990144 PLUG, NYLON, COLLAR 1 1
117. SCREW, SET, SOC., 8-32 X 1/4 1 1
118. 370138 HANDLE 1 1
119. 450359 SPRING PIN 1 1
120. 990474 COVER, CHIP 1 1
123. 150107 RACE, THRUST 1 1
124. 150106 BEARING, THRUST 1 1
125. 700257 DRAW BAR 1 1
126. 700254 NUT, DRAW BAR 1 1
127. 450373 SPRING PIN 1 1

(10)



PARTS LIST FOR MODEL 1476 DISC AND DRUM BRAKE LATHE TM 9-4910-683-14&P

QUAN. QUAN.
ITEM ASSY PART DESCRIPTION PER PER
NO. NO. NO. ASSY MACH.

128. 100456 TOOL PLATE ASSEMBLY 1
129. 130535 PLATE, TOOL 1 1
130. 450345 PIN, DOWEL 1 1
131. 450279 PIN, PIVOT 2 2
132. 990388 HOLDER, RIGHT 1 1
133. 990389 HOLDER, LEFT 1 1
134. 750037 SPRING 1 1
135. 450196 PIN 1 1
136. WASHER, FLAT, 3/8 I.D. X 7/8 O.D. 4 16
137. SCREW, CAP, SOC. HD., 3/8 - 16 X 2" 2 2
138. SCREW, SET, SQ. HD., 3/8 - 16 X 5/8 2 6
139. SCREW, SET, SOC., 1/4 - 20 X 5/16 2 3
140. 130447 BLOCK, DIAL 2 2
141. 450063 PIN 2 2
142. 990140 PLUG, NYLON 2 3
143. SCREW, SET, SOC., 1/4 - 20 X 1/4 2 3
144. 100457 GRADUATED DIAL 2 2
145. SCREW, CAP, SOC. HD., 1/4 - 20 X 1 1/4 4 6

END TOOL PLATE ASSEMBLY
146. 900326 BAR, BORING 1 1
147. SCREW, SET, SQ. HD., 3/8 - 16 X 5/8 4 6
148. 800152 CLAMP 1 1
149. 650200 WASHER, CLAMP 1 1
150. SCREW, CAP, HEX. HD., 1/2 - 13 X 3 3/4 1 1
151. 100438 VIBRATION DAMPENER ASSEMBLY 1
152. 990392 BLOCK 1 1
153. 990393 ROD 1 1
154. 450039 SPRING PIN 1 1

END VIBRATION DAMPENER ASSEMBLY
155. 750065 SPRING, TENSION 1 1
156. 100070 DRIVE UNIT MOUNT 1 1
157. 370064 BOX, CONTROL 1 1
158. 650177 SPACER 4 4
159. WASHER, LOCK, SHAKEPROOF, 1/4" 4 4
160. SCREW, MACH., FIL. HD., 1/4 - 20 X 1 1/4 4 4
161. 400092 OVER LOAD COUPLING 1 1
162. 500052 REDUCER, SPEED 1 1
163. 130446 ANGLE 1 1
164. SCREW, MACH., RD. HD., 10-24 X 1 3/4 1 1
165. WASHER, LOCK, SHAKEPROOF, #10 1 1
166. NUT, HEX., 10-24 1 2
167. 750046 SPRING 1 1
168. SCREW, MACH., RD. HD., 10-24 X 1 5/8 1 1
169. WASHER, FLAT, 7/32 I.D. X 1/2 O.D. 2 2
170. NUT, HEX., 10-24 1 2

(11)



PARTS LIST FOR MODEL 1476 DISC AND DRUM BRAKE LATHE TM 9-4910-683-14&P

QUAN. QUAN.
ITEM ASSY PART DESCRIPTION PER PER
NO. NO. NO. ASSY MACH.

171. 200082 MOTOR, 1/6 HP 1 1
172. 200001 CORD AND PLUG 1 1
173. 200084 SWITCH 1 1
174. WASHER, FLAT, 3/8 I.D. X 7/8 O.D. 4 16
175. WASHER, FLAT, 1/4 I.D. X 9/16 O.D. 4 4
176. WASHER, LOCK, 1/4 MED. 4 12
177. SCREW, CAP, HEX., HD., 1/4 - 20 X 1/2 4 6
178. 500013 PULLEY, MOTOR 1 1
179. SCREW, SET, SOC., 5/16 - 18 X 5/16 1 2
180. 500014 PULLEY, BOX 1 1
181. SCREW, SET, SOC., 5/16 - 18 X 7/16 1 1
182. 500162 BELT, V 1 1
183. 370127 COUPLING 1 1
184. SCREW, SET, SOC., 1/4 - 20 X 1/4 1 3
185. 170121 GUARD 1 1
186. SCREW, MACH., FIL.HD., 10-32 X 3/8 2 2
187. SCREW, MACH., RD. HD., 8-32 X 1/4 1 1
188. 990113 DECAL, FINISH AND ROUGH CUT 1 1
189. 990056 DECAL 1 1
190. 100142 HANGER BRACKET WELDMENT 1 1
191. WASHER, LOCK, 1/4 MED. 2 12
192. SCREW, CAP, SOC. HD., 1/4 - 20 X 1/2 2 6
193. SCREW, CAP, SOC. HD., 3/8 - 16 X 1" 4 4
194. WASHER, LOCK, 3/8 MED. 4 12
195. 100458 CABINET WELDMENT 1 1
196. 200042 CONNECTOR, SCREW 1 1
197. 200071 CLIP, CORD 1 1
198. 200070 CLIP, WIRE 1 1
199. SCREW, MACH., RD.HD., 10-24 X 1/4 1 8
200. 200074 BUSHING 1 1
201. 200059 SWITCH 1 1
202. 200060 HEATER COIL 1 1
203. SCREW, MACH., RD.HD., 1/4 - 20 X 5/16 2 2
204. SCREW, MACH., RD.HD., 10-24 X 1/4 1 8
205. 200031 CORD, POWER 1 1
206. 200006 RECEPTACLE 2 2
207. SCREW, MACH., RD.HD., 10-24 X 7/16 4 4
208. 200063 MOTOR 1 1
209. 850097 MOTOR MOUNT WELDMENT 1 1
210. SCREW, CAP, HEX. HD., 5/16 - 18 X 3/4 4 4
211. WASHER, LOCK, 5/16 MED. 4 4
212. WASHER, FLAT, 3/8 I.D. X 7/8 O.D. 4 16
213. 500156 PULLEY, MOTOR 1 1
214. SCREW, SET, SOC., 5/16 - 18 X 3/8 1 3
215. 350025 KEY, PULLEY, MOTOR 1 1

(12)



PARTS LIST FOR MODEL 1476 DISC AND DRUM BRAKE LATHE TM 9-4910-683-14&P

QUAN. QUAN.
ITEM ASSY PART DESCRIPTION PER PER
NO. NO. NO. ASSY MACH.

216. 150102 BEARING, PILLOW BLOCK 2 2
217. WASHER, LOCK, 3/8 MED. 4 12
218. SCREW, CAP, HEX.HD., 3/8 - 16 X 1/2 4 8
219. 600099 SHAFT, PULLEY 1 1
220. 500157 PULLEY, LARGE 1 1
221. SCREW, SET, SOC., 5/16 - 18 X 5/16 1 2
222. 350001 KEY, GEAR 1 2
223. 500153 BELT, V , 26" 1 1
224. 500155 PULLEY, STEP 1 2
225. SCREW, SET, SOC., 5/16 - 18 X 3/8 1 3
226. 350036 KEY, PULLEY 1 2
227. 500154 BELT, V , 43" 1 1
228. 150091 BEARING, PILLOW BLOCK 2 2
229. WASHER, FLAT, 3/8 I.D. X 7/8 O.D. 4 16
230. WASHER, LOCK, 3/8 MED. 4 12
231. SCREW, CAP, HEX. HD., 3/8 - 16 X 1/2 4 8
232. 130438 PLATE, SERRATED 1 1
233. SCREW, MACH., FLAT HD., 10 - 24 X 5/16 4 4
234. 650178 SPACER 1 1
235. 700250 WASHER, SHAKEPROOF 1 1
236. 100139 HAND KNOB ASSEMBLY 1 1
237. 170140 COVER, LOUVERED 1 1
238. SCREW, MACH., RD.HD., 10 - 24 X 5/16 8 8
239. 170117 GUARD 1 1
240. SCREW, MACH., RD.HD., 10 - 24 X 1/4 3 8
241. 170119 GUARD, BACK 1 1
242. SCREW, MACH., RD. HD., 10 - 24 X 1/4 3 8
243. 100429 HANDWHEEL ASSEMBLY 1 1
244. 450364 SPRING PIN, SHEAR 1 1
245. 990377 PLATE, FEED SELECTOR 1 1
246. SCREW, TAPPING, PAN HD., #6 X 1/4 2 4
247. 990374 PLATE, SPINDLE, SPEED CONTROL 1 1
248. SCREW, TAPPING, PAN HD., #6 X 1/4 2 4
249. 990378 PLATE, OIL 1 1
250. SCREW, DRIVE # 2 X 1/4 2 4
251. 990018 PLATE, NAME 1 1
252. SCREW, DRIVE, #2 X 1/4 2 4
253. 200036 BRACKET, LAMP 1 1
254. 200004 LAMP 1 1
255.

(13)



PARTS LIST FOR MODEL 1476 DISC AND DRUM BRAKE LATHE TM 9-4910-683-14&P

QUAN. QUAN.
ITEM ASSY PART DESCRIPTION PER PER
NO. NO. NO. ASSY MACH.

275. 130399 BRACKET, MOUNTING 1 1
276. SCREW, CAP, HEX. HD., 1/4 - 20 X 1/2 2 6
277. WASHER, LOCK, SHAKEPROOF, 3/8" 1 1
278. NUT, JAM, HEX., 3/8 - 16 1 1

280. 100460 VIBRATION ELIMINATOR, CABINET ASSEMBLY
281. 400096 CLEVIS 1 1
282. NUT, JAM, HEX., 3/8 - 24 1 1
283. 390151 ROD 1 1

END VIBRATION ELIMINATOR, CABINET ASSEMBLY
284. 990029 PAD, WEAR 1 1

(14)



F
IG

 2-1

F
ig 2-1

T
M

 9-4910-683-14&
P

(15)



By Order of the Secretary of the Army:

Official:

ROBERT M. JOYCE
Brigadier General, United States Army

The Adjutant General

E. C. MEYER
General, United States Army

Chief of Staff

*  U . S .  G O V E R N M E N T  P R I N T I N G  O F F I C E :  1 9 9 6  4 0 6 - 4 2 4 / 6 0 0 2 6





















T
M

 9
-4

91
0-

68
3-

14
&

P



This fine document...

Was brought to you by me:

   Liberated Manuals -- free army and government manuals

Why do I do it? I am tired of sleazy CD-ROM sellers, who take publicly 
available information, slap “watermarks” and other junk on it, and sell it. 
Those masters of search engine manipulation make sure that their sites that 
sell free information, come up first in search engines. They did not create it... 
They did not even scan it... Why should they get your money? Why are not 
letting you give those free manuals to your friends?

I am setting this document FREE. This document was made by the US 
Government and is NOT protected by Copyright. Feel free to share, 
republish, sell and so on.

I am not asking you for donations, fees or handouts. If you can, please 
provide a link to liberatedmanuals.com, so that free manuals come up first in 
search engines:

<A HREF=http://www.liberatedmanuals.com/>Free Military and Government Manuals</A>

– Sincerely
Igor Chudov
http://igor.chudov.com/

– Chicago Machinery Movers

http://www.liberatedmanuals.com/
https://www.machinerymoverschicago.com/
http://igor.chudov.com/
http://www.liberatedmanuals.com/

